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N41 100MHz / BPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RB272 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 
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Lowest Band Edge / 270RB0 Highest Band Edge / 270RB0 

  

Verity: Channel power < -25dBm  
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N41 100MHz / QPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RB272 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 
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Lowest Band Edge / 270RB0 Highest Band Edge / 270RB0 

  

 

 

 

N41 100MHz / 16QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RB272 
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Channel Power < -13dBm Pass Channel Power < -10dBm Pass 

  

Lowest Band Edge / 270RB0 Highest Band Edge / 270RB0 
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N41 100MHz / 64QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RB272 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 
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Lowest Band Edge / 270RB0 Highest Band Edge / 270RB0 

  

 

 

 

N41 100MHz / 256QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RB272 
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Channel Power < -13dBm Pass Channel Power < -10dBm Pass 

  

Lowest Band Edge /270RB0 Highest Band Edge / 270RB0 
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Conducted Spurious Emission 

N41 20MHz 

Lowest Channel / BPSK Lowest Channel / QPSK 

  
Middle Channel / BPSK Middle Channel / QPSK 

  
Highest Channel / BPSK Highest Channel / QPSK 
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N41 20MHz 

Lowest Channel / 16QAM Lowest Channel / 64QAM 

  
Middle Channel / 16QAM Middle Channel / 64QAM 

  
Highest Channel / 16QAM Highest Channel / 64QAM 
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N41 20MHz 

Lowest Channel / 256QAM  

 

 

Middle Channel / 256QAM  

 

 

Highest Channel / 256QAM  
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N41 40MHz 

Lowest Channel / BPSK Lowest Channel / QPSK 

  
Middle Channel / BPSK Middle Channel / QPSK 

  
Highest Channel / BPSK Highest Channel / QPSK 
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N41 40MHz 

Lowest Channel / 16QAM Lowest Channel / 64QAM 

  
Middle Channel / 16QAM Middle Channel / 64QAM 

  
Highest Channel / 16QAM Highest Channel / 64QAM 
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N41 40MHz 

Lowest Channel / 256QAM  

 

 

Middle Channel / 256QAM  

 

 

Highest Channel / 256QAM  
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N41 50MHz 

Lowest Channel / BPSK Lowest Channel / QPSK 

  
Middle Channel / BPSK Middle Channel / QPSK 

  
Highest Channel / BPSK Highest Channel / QPSK 
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N41 50MHz 

Lowest Channel / 16QAM Lowest Channel / 64QAM 

  
Middle Channel / 16QAM Middle Channel / 64QAM 

  
Highest Channel / 16QAM Highest Channel / 64QAM 
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N41 50MHz 

Lowest Channel / 256QAM  

 

 

Middle Channel / 256QAM  

 

 

Highest Channel / 256QAM  
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N41 60MHz 

Lowest Channel / BPSK Lowest Channel / QPSK 

  
Middle Channel / BPSK Middle Channel / QPSK 

  
Highest Channel / BPSK Highest Channel / QPSK 
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N41 60MHz 

Lowest Channel / 16QAM Lowest Channel / 64QAM 

  
Middle Channel / 16QAM Middle Channel / 64QAM 

  
Highest Channel / 16QAM Highest Channel / 64QAM 

  
  



 

 Sporton International (Shenzhen) Inc. Page Number : A330 of A488  

TEL : 86-755-8637-9589 Report Issued Date : Jul. 17, 2020 

FAX : 86-755-8637-9595 Report Version : Rev. 01 

FCC ID : IHDT56ZC2  

 

 

 FCC RF Test Report Report No. : FG051103-02G 

 

 

 

N41 60MHz 

Lowest Channel / 256QAM  

 

 

Middle Channel / 256QAM  

 

 

Highest Channel / 256QAM  
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N41 80MHz 

Lowest Channel / BPSK Lowest Channel / QPSK 

  
Middle Channel / BPSK Middle Channel / QPSK 

  
Highest Channel / BPSK Highest Channel / QPSK 
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N41 80MHz 

Lowest Channel / 16QAM Lowest Channel / 64QAM 

  
Middle Channel / 16QAM Middle Channel / 64QAM 

  
Highest Channel / 16QAM Highest Channel / 64QAM 
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N41 80MHz 

Lowest Channel / 256QAM  

 

 

Middle Channel / 256QAM  

 

 

H ighest Channel / 256QAM 

 

 

 

  




